
 

ULTRAVIOLET DISINFECTION PILOT STUDY AT THE FARGO WASTEWATER 

TREATMENT PLANT  

 

 

 

 

A Thesis 

Submitted to the Graduate Faculty 

of the 

North Dakota State University 

of Agriculture and Applied Science 

 

 

 

 

By 

 

Ursinio Puga Gil 

 

 

 

 

In Partial Fulfillment of the Requirements 

for the Degree of 

MASTER OF SCIENCE 

 

 

 

 

Major Department: 

Civil Engineering  

 

 

 

 

April 2017 

 

 

 

 

Fargo, North Dakota 

 

 

 



 

North Dakota State University 

Graduate School 
 

Title 
 

Ultraviolet Disinfection Pilot Study at the Fargo Wastewater Treatment 

Plant 

  

  

  By   

  
Ursinio Puga Gil 

  

     

    

  The Supervisory Committee certifies that this disquisition complies with North Dakota 
[...]
4.50. Seasonal variations of UVT. ...............................................................................................102 

4.51. UVT behavior displayed by seasons. ..................................................................................103 

4.52. Single-variable linear relationship between dissolved COD and UVT. .............................105 

4.53. Single-variable linear relationship between turbidity and UVT. ........................................105 

4.54. Surviving E. coli dose-response curves. .............................................................................109 

4.55. Determination of UV dose that meets disinfection discharge standards for each CB 

test. ......................................................................................................................................110 

4.56. E. coli log inactivation dose-response curves. ....................................................................111 

4.57. Use of second-order approach to model dose-response curves. .........................................114 

4.58. UVT and second-order rate kinetic constant relationship. ..................................................115 

 

 

 



 

xi 

 

LIST OF APPENDIX TABLES 

Table Page 

A.1. Intensity data collected for initial eight test cycles. ............................................................ 130 

A.2. Intensity data collected for cycles 9-12 which was monitored with the SCADA system. . 132 

A.3. Fouling material testing results for C14. ............................................................................. 152 

B.1. UV intensity data for cycles 16-23.  Intensity data collected after cleaning the sensor’s     

lens was modeled to obtain ksleeve and the intensity data collected before cleaning the 

sensor’s lens was modeled to obtain ksesnor. ......................................................................... 153 

B.2. RMSE and CVRMSE for cycles C16 through C23. ........................................................... 155 

B.3. UV intensity data collected during C24. ............................................................................. 156 

B.4. UV intensity data collected during C25. ............................................................................. 161 

B.5. UV intensity data collected during C26. ............................................................................. 166 

B.6. UV intensity data collected during C27. ............................................................................. 171 

B.7. UV intensity data collected during C28. ............................................................................. 176 

B.8. UV intensity data collected during C29. ............................................................................. 181 

B.9. UV intensity data collected during C30. ............................................................................. 184 

B.10. RMSE and CVRMSE for cycles C24 through C30. ......................................................... 188 

C.1. Intensity data collected after cleaning the sensor’s lens during performance runs. ............ 189 

C.2. Influent and effluent E. coli data collected during the first performance run. .................... 190 

C.3. Influent and effluent E. coli data collected during the second performance run. ............... 190 

C.4. Influent and effluent E. coli data collected during the third performance run. ................... 191 

C.5. Influent and effluent E. coli data collected during the fourth performance run. ................. 191 

C.6. Influent and effluent E. coli data collected during the fifth performance run. .................... 192 

C.7. Influent and effluent E. coli data collected during the sixth performance run. ................... 192 

D.1. Unfiltered water quality data. .............................................................................................. 193 



 

xii 

 

D.2. Filtered water quality data................................................................................................... 196 

D.3. Total and soluble iron monitoring. ...................................................................................... 198 

D.4. Precipitation and plant’s flow for days prior to July 13th and July 27th of 2016. ................ 201 

E.1. CB test log inactivation data. ............................................................................................... 202 

 

  



 

xiii 

 

LIST OF APPENDIX FIGURES 

Figure Page 

D.1. Precipitation data (Source: Record of Climatological Observations). ................................ 200 

 

 

 



 

1 

 

CHAPTER 1. INTRODUCTION 

The City of Fargo owns and operates the only wastewater treatment plant (WWTP) in 

Fargo, North Dakota (ND), United States.  The WWTP was built in 1934 and it has been expanded 

several times since its construction.  Currently, the WWTP treats an average daily flow of 12 

million gallons per day (MGD) and has the ability to handle a peak capacity of 29 MGD.  The 

Fargo WWTP will yet undergo another expansion, increasing its peak capacity from 29 to 50 

MGD.   

The effluent of the Fargo WWTP is discharged to the Red River of the North.  Based on 

discharge regulations, the Red River is classified as a Class A stream.  According to the ND 

Century Code, class A streams must be suitable for water-related recreational activities during 

several predetermined months of the year (ND Century Code, 1994).  As a result, disinfection of 

wastewater effluent in Fargo is only required during a period of time referred to as the disinfection 

season.  Based on the regulations set by the ND Century Code, the Fargo WWTP is only required 

to disinfect its effluent between April 1st and October 31st. 

The current method used to disinfect the wastewater at the Fargo WWTP is chlorination 

followed by de-chlorination.  This disinfection technique requires chemical handling as well as a 

large contact basin to provide sufficient contact time for the chlorine to inactivate the 

microorganisms present in the wastewater.  Apex Engineering Group, the consulting company in 

charge of performing a facility plan, has raised several concerns when it comes to the expansion 

of the existing chlorine disinfection system in their preliminary engineering report.  According to 

Apex Engineering Group, another contact basin would have to be constructed as well as 

considerably increasing the amount of chemicals stored on site if chlorination were to be carried 

over with the plant’s expansion (Apex, 2014).   



 

2 

 

Due to the close proximity to the Red River of the North, there is extremely limited space 

for a new contact basin on the existing WWTP’s campus.  Additionally, the engineering report 

highlights that the soil near the riverbank is not stable for construction (Apex, 2014), thus 

expanding the existing disinfection system would be a complicated and costly task to accomplish.  

Due to these concerns, the consulting firm studied different disinfection alternatives.  One of the 

main objectives of the consulting firm was to find a disinfection technique that would not add any 

additional footprint to the existing contact basin while being able to handle the additional 

wastewater flow once the expansion of the plant takes place.  After studying several alternatives, 

Apex Engineering Group recommended switching to a UV disinfection system.  According to 

Apex Engineering Group, retrofitting the existing disinfection contact basin into a UV system will 

allow the plant to provide adequate disinfection to its wastewater without having to increase the 

footprint of the existing disinfection contact basin to handle the future flow (Apex, 2014).   

Although UV disinfection is a proven technology, its application in wastewater treatment 

is relatively new in North Dakota and throughout the Midwest.  Additionally, past research 

indicates that there is a need to develop on-site studies to effectively design a full-scale UV 

disinfection system for a particular plant depending on its flow and water quality characteristics.  

The management of the Fargo WWTP decided to perform on-site studies to determine the UV 

disinfection efficiency under different flow conditions, potential seasonal water quality changes, 

and quartz sleeve fouling prior to the implementation of this technology in a full-scale basis.   

It was decided that the best way to perform on-site studies was through a pilot study.  

Fargo’s WWTP management proposed a 7-month pilot study (April 1st through October 31st 2016) 

to match the current Fargo’s WWTP disinfection season.  It was decided that the pilot would be 

carried out by North Dakota State University (NDSU) researchers with collaboration with the 



 

3 

 

scientists and wastewater experts from the City of Fargo, engineers from Apex Engineering Group, 

and representatives from UV system manufacturers.  

 

1.1. Current Site Conditions 

A flow diagram of the Fargo WWTP is shown in Figure 1.1.  The flow diagram highlights 

the processes currently being utilized to treat wastewater.  The Fargo WWTP uses both mechanical 

and biological methods to treat its wastewater.  Wastewater collected throughout the city’s sanitary 

sewer system makes its way to the plant’s influent pumping station through a sequence of lift 

stations distributed throughout the city.  Wastewater flow is then pumped through a series of 

screens prior to entering the grit removal and pre-aeration basin.  Solids collected in the bar screen 

and grit removal units are hauled to the city’s landfill on a weekly basis.   

Upon pre-aeration, wastewater goes into the primary clarification stage.  The primary 

clarification stage is equipped with seven clarifiers in charge of performing initial settling.  The 

solids removed from the primary clarifiers are further treated by the primary and secondary 

digesters followed by dewatering in sand drying beds or filter presses for sludge compaction and 

volume reduction.  The stabilized biosolids are hauled to the city’s landfill for disposal on a daily 

basis.  The effluent wastewater exiting primary clarification goes through three trickling filters, 

followed by two intermediate clarification tanks, and two nitrification trickling filters.  Both 

trickling filters and the clarification tanks are capable of reducing most of the biochemical oxygen 

demand (BOD), total suspended solids (TSS), and ammonia of the plant’s influent.   

To achieve further settling, wastewater is then sent to the final clarification tank.  A small 

portion of the wastewater flow, averaging about 325,000 gallons per day (gpd), is returned from 

the intermediate and final clarifiers to the head of the plant.  Flow starts its return to the head of 



 

4 

 

the plant at midnight.  Return flow is used to maintain proper wetting rates across the tricking 

filters during the night time.   

Flow exiting the final clarifier that is not returned to the head of the plant has two possible 

routes to continue through the plant’s treatment system.  A portion of the water treated by the final 

clarifier is by-passed through the disinfection system and sent to the Effluent Reuse Facility (ERF).  

The ERF is a tertiary treatment system consisting of three ultra-filtration skids and four two-stage 

reverse osmosis skids.  The ERF has a capacity of producing a permeate flow of 1.4 MGD at 70% 

recovery.  The water treated by the ERF is then pumped to Casselton, ND and it is used by 

Tharaldson Ethanol as water supply for their cooling towers.    The remaining flow exiting the 

final clarifier is disinfected using chlorine disinfection prior to discharging it to the Red River of 

the North.  However, if the Red River conditions do not allow for discharge (e.g., flood conditions), 

the plant has the capability of diverting the flow exiting the final clarifier to a number of 

stabilization ponds for as long as it may be necessary.  These ponds are located in the north-west 

part of town.   

 



 

5 

 

 

Figure 1.1. Fargo WWTP flow diagram. 

 



 

6 

 

1.2. Research Objectives 

The main objective of this study is to evaluate the disinfection efficiency of UV light for 

wastewater applications in Fargo, ND.  Another main objective of this research is to provide the 

City of Fargo with the parameters needed to design the future UV disinfection system.  The specific 

goals of this research study are shown below: 

1. To evaluate the impact of effluent water quality changes on UV transmittance (UVT); 

2. To evaluate the impact of UVT changes on UV disinfection of E. coli; 

3. To evaluate the fouling tendency of quartz sleeves and its impact on intensity loss; and 

4. To evaluate the impacts of fouling and flow rate variations on UV disinfection of E. 

coli.  

A review of previous literature, methodologies followed, results found, discussion of the 

results, research conclusions, and ideas for furthering research are covered in the chapters found 

in this report.  Chapter 2 introduces the readers to the basic understanding of UV technology in 

addition to providing an in-depth literature review of UV disinfection of wastewater.  The 

methodologies and procedures followed for meeting the above research objectives are displayed 

in Chapter 3.  Results and discussion obtained from the pilot study are addressed in Chapter 4.  

Lastly, research conclusions and future research recommendations can be found in Chapter 5. 

  



 

7 

 

CHAPTER 2. LITERATURE REVIEW 

An in-depth review of previous literature related to UV disinfection in wastewater 

applications has been performed.  The knowledge found in this chapter highlights the necessary 

information to attain a comprehensive understanding of UV disinfection.  An appropriate 

understanding of the information found in this chapter is necessary to develop adequate 

methodologies to achieve the previous established research goals and objectives. 

 

2.1. Wastewater Disinfection 

Some of the most popular methods that can be successfully used to disinfect wastewater 

are chlorination, ozonation and UV light.  Chlorination has been one of the most common 

disinfection techniques used in wastewater treatment plants since chlorine gas is relatively 

inexpensive (Chawla et al. 2015).  However, one of the main drawbacks of chlorine is that protozoa 

and viruses such Cryptosporidium and Giardia are resistant to the chlorine concentrations used in 

wastewater applications (Carpenter et al., 1999).  Additionally, chlorine disinfection results in the 

production of chlorine residual.  If not properly managed, such residual can negatively affect the 

aquatic life of the receiving body of water.   

The other major chemical used in wastewater disinfection is ozone.  Unlike chlorine gas, 

ozone is effective at inactivating a wider variety of viruses and bacteria (Hais & Venosa, 1978).  It 

is well known that in addition to inactivating a greater variety of pathogens, ozone transforms to 

oxygen rapidly.  Such rapid transformation results in the decrease of chemical residual present in 

the treated water.  One of the main drawbacks of ozone disinfection is that ozone production for 

wastewater disinfection applications may not be cost-effective due to the high-energy costs 

associated with ozone generation (Orta de Velasquez et al., 2008). 



 

8 

 

Unlike chlorine and ozone, UV light is a physical process.  Due to the nature of physical 

processes, UV disinfection has several benefits and drawbacks when compared to chemical 

disinfectants.  Because the current disinfection method used to disinfect the Fargo’s WWTP 

effluent is chlorine gas, a study of the literature covering the advantages and disadvantages that 

UV disinfection has when directly compared to chlorine gas was performed.  Such study is shown 